@ 4 \E

SE ﬁnz Jé_é
ONE-STOP PARTS SOLUTION

=5 @) ® |

Z8150-6 L FEF R4 E

(1505-227/1508-196#it, #h &)

WwWw.seacubemoto.com



EE;[I;:IE ?A&"%

ONE-STOP PARTS SOLUTION
— SRAOE0R0
%4l ENGINE Revision Number Page:2
10001-J170-00B577 KL (CG150D-C, KR 1) ENGINE 1
10001-J170-00B401 KL (CG150D-C, BRI ) ENGINE




'@
i

SERCURE
ONE-STOP PARTS SOLUTION
8 ® ] 4]X[6)
BIBAXTHEAD L IGHT ReViSio ber Page
NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 [63501-1126-0000A5 ZS125-281 KT KT 52 (G B 20+ 22) Headlamp case(red+Frosted black) 1
1 [63501-1126-0000V9 ZS125-27f HRAT AT 7o (i 21+ 0 ) Headlamp case(green+Frosted black) 1
1 |63501-1126-00002R ZS125- 25 HRAT AT Fe(CE A K+ 10 28) Headlamp case(grey+Frosted black) 1
1 |63501-1126-0000D6 ZS125-285 AT AT 58 (R SRR Wi+ V. 22) Headlamp case(light purple dark blue+Frosted black) | 1
1 [63501-1126-0000A2 ZS125-2{ HRAT AT e (B Tk B+ ) Headlamp case(pearl black+Frosted black) | 1
2 |63503-1126-0200 ZS125-27( 1 )RTBBATAT =& Strip,headlamp shade 1
3 [63504-1126-000066 ZS125-2RT BB AT KT = B4R (1 2 Backboard 1
oD B89 N T NI ZELAS G ) FTIRATOK &, Bi%she%)  |Headlamp 1
5 [86160-0000-0100 | WIBE KT XT;812V35/35W Bulb 12v35/35w 1
6 |86112-0000-0000 BB AT KT/ 12VEW Bulb 12v5w 1
7 |B057830008002070C 1R2FEM8x20 Bolt M8x20 2
8 [B0009300080000KOC  |GB/TO3% R @8(F4¢) Spring washer 8 2
9 |B0009701080000K0C FEAE8 Washer 8 2
10 |B0084500030010X0L GB/T845 B 25T ST3x10(ZE £45:450HV) |Screw st3x10 4
11 [86111-1126-0800 AITBRAT 483 Wire, front lamp 1
12 [8610Z-1126-C600 AR R B EATEN & Reflector and lampshade assembly 1
13
14
15
16
17
18
19

N
o




e UG

ONE-STOP PARTS SOLUTION
SRE0OGE0ER0
|5§I‘EJ¢(TTURNING LAMP Revision Number Page:4
1 |86320-1126-C500 ZS125-255 )T (BB KA. %S 4L) Turning lamp 4
2 (86301-1126-0000 ZS125- 265 AL TEE Collar 4
3 |8630H-1126-0400 ¥t Inner 4
4 |86340-0000-0300 EEEATIT/12VIOW Bulb 12v10w 4
5 |B0084500030010X0L  (GB/T845H KR4I ST3x10(ZE£k450HV) Screw st3x10 8
6 |B057830005002070C  |GB/T5783i&4M5x20(%41%:8.84%) Bolt M5x20 8
7 |8630M-1126-0400 fafE Hoop 4
c ?Of H&@ﬁﬁep\ ﬂf RPN lampshde, turning lamp 4
\Jg\l AN TTTITJU s WIITTI

10

11

12

13

14

T LI =

=

17

18

19

20




2, L

ONE-STOP PARTS SOLUTION
£ ®|s] X6
|1)‘(%METER Revision Number Page:5

87100-1126-C140 ZS8125-2( R BTN T ~ FIRINE)  Meter assy 1
87123-0000-0000 AR AT H12V3W Bulb 12V3W 7
B0009601060000KOC |k F-#k6 Washer 6 2
B061700006000060C  |#ZH}M6 Nut M6 2
71201-1126-0200 7512528l _F#4 (HER) Upper circlip,bearing 1
87133-1126-2300 IR R meter cable 1
71203-1126-0200 2S125- 247k b e B (HETE) Upper race,bearing 1

eop1ives N7 5 K T 140 GETE) Lower circlip,bearing 1
712047 112620200 |71 25-2th & T FEfE ) Lower race,bearing 1




'@
K

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

75 [E4ESTEERING STEM

PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
71104-1126-00000G ZS125-2( 1) M R R R (B 4R) Cap nut
71191-1126-00000G ZS125-2( 1)/ MAE /N F R (HEER) Washer
71105-1126-00000C ZS125-2() A MAE JE TR 5E) Lock nut

38250-1126-000065

(IEES S

Fixing bracket,decoration cover

B008180004001050L

BE£TM4x10

Screw M4x10

91302-0040-11010L

RS

Fanged washer

7110A-1126-C00065

ZS125-27( 1 )J7 R LR (HR 43 IR 45,1126-090065, 22 Tk )

Steering stem Groupware

9311262598 N T N FERA 1% Bracket,front lamp

1T1A-I126-090065 ﬁ\i%ﬁi:k'# Clamp,steering bar
B166740106003070C 12+EM6x30 Bolt M6x30
B057820008004070C 12+EM8x40 Bolt M8x40
71124-1126-0900 A AR LR Dustproof ring,steering post
B166740107005470G 1R2FEMT7x54 Bolt M7x54
71101-1126-090065 LR Upper connecting plate
B061770107000060G 12 FM7 Nut M7

38250-1126-010065

AT i 2

Fixing bracket,decoration cover

6222A-1126-0100

TR MR H D8.6xh14xh20-7+3+4

Rubber pad & 8.6x & 14x & 20-7+3+4

91302-0060-20090C

AP

Fanged washer

6222A-1126-0000

T FMEHADS.6x b 14x b 22-5.5+3+5.5

Rubber pad ¢ 8.6x & 14x & 22-5.5+3+5.5

20 [91302-0065-22120C e Fanged washer

21 |B166740106002570C 1RFEMEx25 Bolt M6x25

22 |87102-1126-0000 T AR E A Damping pad, meter bracket
23 |71192-1126-00000C ZS125-2(1) A Ak K FHA(F 5E) Washer

71121-1126-000065

HEAEILE

Standing tube, steering post

71100-1126-090065

ZS125-2M 1 )AMA S (LB R)

Steering stem comp

RPIRIRPININININININIEPINIFPINININIDAINIFPIRPININIP|IRP|IRP]|F




e e ?Ar-"%

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

B = 25 /AT /R FRONT SHOCK ABSORBER/FRONT FENDER Revision Number Page:7

63104-1126-03000G 7125-2 (1) R4 Rk, EMEIECE 4, 7257, o 6, %) | Front fender 1
34100-J170-C20071 781506 (V) /2 Rk 2% WUk 640, 477U 4D [Front shock absorber,left 1
34200-J170-C20071 781506 (V) A R COUE k. 8. 4770 #-19) |Front shock absorber,right 1
63111-G128-00000C 75100-84" 2 3F CEE4%) Ring,guard wire 1
63127-1126-0400 B Rear cover 1
B0617000050000600 75 FH B REMS Nut m5 2
B0009601060000K00 TFHE 6 Washer 6 4

@ﬁﬂ}f’ﬁém(‘et GG LB HEM6 X 20 CE£E8. 8%) | Bolt M6x20 1
5008 1500050012200 IR BRI IR AT S Screw m5 2
B0084800060000K0C THE 6 Washer 6 4
B0009300060000X0C FHELE 6 Spring washer 6 4
B057830006001470C HEFEM6 X 14 Bolt m6x14 4




55; e @!%

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

FH/F5MEEGRIP/BACK VIEW MIRROR

PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
69110-1126-04000G ZS125-2M 1) Efa i (L%l F) Left rear view mirror 1
72100-1126-0500 75125-25 4R (5 3. AT ISteering pipe 1
72020-1377-000065 ZS125- 248 F R EHE(BE) Comp,right grip 1
72030-1126-010065 ZS125-2% ik A (B IER) Groupware,decoration head 2

-5 72209-1126-020066 751252 (1) & TW (=4 —. W) |Clutch lever 1
72208-1126-0600 ARER Handlebar,choke 1
69120-1126-04000G ZS125-2M 1 ) A R (L %IF) Right rear view mirror 1

299- 128228 T N 2y ) i il 3 Tl (= 45— 1 28) |Fr0nt brake lever 1
010-1377-000065  — |2S125-24% FEKE (2 ) Left grip 1
72201-1126-0300 ZS125-2( 1 )EF X ERR(Z4—) Assembly,left switch 1
72301-1126-0300 78125-2 (1) HFF R (Z5—) |Assembly,right switch 1




55; B /ﬁ%

ONE-STOP PARTS SOLUTION
SRE0OHE0ERD
B4/ RIZISOFT ALXE/CABLE ReViSIo ber Page:9
PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
72700-1126-05000L ZS125-2( 1)K THIZE(E4%— -~ ZE4)  Cable,choke 1
72400-1126-05000L ZS125-2( 1 )| JHIR(=%— ~ %E4)  Cable throtle 1
72500-J170-C0O000L ZS150-6(IV) ATl i & (B £1090,% 90, ZE4k) Cable front brake 1
72600-1126-21000L  |ZS125-2EB5 & F1 % (CG, F5K90mm, F4 Cable clutch 1
87300-1126-00000L  |2S125-2 Rk (F4%) Speed ometer cable 1
- culbhemoto com
S UARNICTTIUULU s WIITTI
18
19
20




'@
S

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

BU%&% FRONT WHEEL

PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
51110-J170-0100 ZS150-6(IV)Hi 5 £ (1.6%18) Front wheel (1.4x18)
51103-J110-0000 ZS150-15/75¢4M&(3.00x18)fELPO3  |F.wheel outer tyre 2.75x18
51104-J110-0000 ZS150-158T N A Inner tyre
51113-2040-1605 A 2556 HME 2% (P 4.0x160.5)(125-2ZF) [Spoke ®4.0X160.5 18
51102-1126-00000C ZS125- 27 e A FT B ( & 12x & 23%25) Right bush,Front wheel
51112-0000-17000G & ECECRE(1.6%18)(S) Rim 1.6x18
________________ TTTCTTTTTOrTTT 51124-0000-03000C  |f# 442 BF(M4.0x0.7. ) Nut M4.0x0.7,spoke 36
‘ ’ r : Bi o0t 25 Nut M12x1.25
s ke 1T81126-00000C . | ZS125- 2 kel (M12x1.25%203, F4¢) |Front wheel axle m12x1.25x201
i 51205-0000-0000 S Pad belt
(1 51113-1040-1615 T 2656 N R 25 (D 4.0x161.5)(125-2Z 7)) |Spoke ®4.0x161.5 18
‘ I r ; 51115-0000-150071 BTG E FE B Ak (125-2ZRT3F 47 ~ 4RA)(S) |Front hub,spoke wheel 1
: = ==[—’ 13
Lo ' = ) 14
15
16
17
18
19




55; e @!%

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

JE 7= 88/ 44 3 EEMUFFLER/CARBURETOR Revisio ber Page

PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
91202-1060-01730G [ EAKHEBEMGE X 17(FE452%) Cap nut M6x17 2
18005-1126-02000G  |ZS125—2HF S JE 5 #1222 5% (& 10 X 58|Flange ring 1
18003-1126-36000C 7S125-2(HO2)¥E SUH 75 355% :3(#4¥)  |Connecting block 2
18030-1357-0000 ZS125-2S(GHO2)BESUH 7= 38 55 HH (45 47) [Seal pad,ex muffler 1
18000-J170-06000G 751506 (H06) 347 22 (B R/ZONGSHEN % = frmeress) | Ex muffler 1
91301-0120-24040C SEAPE D 12X D24X 4 Washer @ 12x ®24x4 1
B061770106000060C  [1Z#} M6 Nut mé 2
91 BRZEPBRBV N B R 32 5 X3 O-ring 32.5x3 1
5800-1126-0300 ' — | zS125-2F S/ GF{T. ~ HAER) Intake pipe 1
17100-J150-1400 251500k i 25 (A ], T vl Carburetor 1
B057830006002070C  [Z#:M6 X 20 Bolt M6x20 2
61302-0000-0900 BME (p4x@8x220, it iH) Fuel hose (b 4x ¢ 8x220) 1
91402-0075-07510C RED7.5(845) Clip $7.5 2




e e (?A_ll%

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

|f"Eif§;§§AIR CLEANER Revision Number Page:12

1 [16116-1126-0300 U Outer case,air cleaner 1

2 |1611A-1126-0300 23R BRI Filter element 1

3 [6222A-0000-3500 TR (b 8.5% ¢ 11x b 16.5-2.25+3+2.25, K441 [rubber bush (¢ 8.5x ¢ 11x ¢ 16.5-2.25+3+2.25)( 1

4 (16105-1126-C000 UL Cover,air cleaner 1

5 |16114-1126-C000 ZE B RRIE Filter screen 1

6 |B0084500048013X0C B IIREIST4.8x13 Screw st4.8x13 5

7 [16123-1126-0300 e e i Clip,air cleaner joint 1
c p@ﬁ(]epeﬁeppﬁ B X & 25X 1. 5-5. 5 C4E)  |Washer ¢ 6x ¢ 25x1.5-5.5 1
=9 |61180-0000-0300 — | PRSI &2 (— Rt it ) Fuel filter 1

10 |16100-1126-C000 7S8125-2( 1 )& (k. T CF4F) |Air cleaner 1

11 |B057830006002070C 12HEM6%20 Bolt M6x20 1

12

13

14

15

16

17

18

19

20




55:1%;:15 &é

ONE-STOP PARTS SOLUTION
BB OE0EN)

Bt ZEEFRONT BRAKE

Revision Number Page:13

1 [54140-J170-0300 A Bh#% 55 Cover,front brake 1

2 |54112-3170-0300 A BN Cam,front brake 1

3 154107-J170-0300 AR E e Return spring,front brake 1

4 154131-J170-0300 BB Re 1135 7 Count gear,front brake 1

5 154121-J170-0300 Eibi S i yal Indicator,front brake 1

6 |54115-J170-0300 R Bh 28 B Pull arm,front brake 1

7 154104-J170-0300 EEiE 08 Spring,front brake 2

c £59-§ H(E:}Gp‘ fal e w2t & 4 ik Front brake shoes 2

597 [B4T620T7003000 — | il 2 e e s Nut 1

10 (B0O08200005001650C |45yl sk d4TM5 X 16 Screw m5x16 1

11 |B057820006003070C BZHFEM6 X 30 Bolt m6x30 1

12 |54100-J170-030071 ZS150-6(V)RiI#H|Z) 23 (XA #R/EHT /1228KN, #19) Front brake 1
13
14
15
16
17
18
19
20




sz:l B ;ﬁ%

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

£ ZE4HVEHICLE LOCK

4

PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
07002-1126-C700 ZS125-22 FE4fi(FE . M4 - WEZONGSHEN) [Vehicle lock 1
63704-1126-0200 ZS125- 2N 1) mRFXE Ignition switch cover 1
B166740108001670G  |GB/T16674. 1HZA:MS X 16 (4%4%8. 84%)|Bolt M8x16 2
B0007001050020Z00  |GB/T70. 1A 7S FIRETM5 X 20 (A 4E4M) | Screw M5x20 3
B0007001050012Z00  |GB/T70. 1N/ f#B4TM5 X 12 CIN854K) | Washer M5x12 5
61110-1126-C700 A 2580 lock,fuel tank cap 1
08310-1126-0000 B keys 2
229116 80P NN M lock,side cap 2
332M-I126-00000 — | IE R lock clip,side cap 2
84200-1126-0000 FURFF R ignition key 1




'@
S

SERCURE
ONE-STOP PARTS SOLUTION
£ ®|s] X6
5337{"\%% Re 0 ber Page
NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 [19300-1126-C300 7S125-29ihv4 8% (324 2mm, [ FLECER, “FiHi#zk) [Oil cooler 1
2 [19301-1126-C000 7S125-2M A 4 & CPii %k, 1 B4, 345mm) |Pipe,oil cooler 1
G 3 [19301-1126-C100 7S125-2M1 A 4 & CPii ek, 1 B4, 365mm) |Pipe,oil cooler 1
-
SRIRRR 4 [93111-M567-0000 7525065 [5 Ji e el rubber bush 3
IS8R
IIIIRRR 5
3SIIEIIRS
SIRIRITIES 6
SIS
SIIIXIRIR
I ’
— sbacuhemoto com
Ug\-l S UARNICTTIUULU s WIITTI
10
11
12
13
14
15
16
17
18
19




e UG

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

62400-1126-0000

7S125-2F HEZH A

Casing

|E¢TTAIL LAMP Revision Number Page:16

86200-1126-0800

7S8125-2 (1) BT B (Z48— /KB ATZ285)

Tail lamp assembly

86203-1126-000065

7S125-2FE T X %2(0610-114)

Bracket, rear lamp

1

1

1

86202-1126-0800 JFBITEL R Cable,tail lamp 1
86260-0000-C100 BATITH12V21/5W Bulb 12v21/5w 2
B166740108002570C BEAE M8 X 25 Bolt m8x25 2
B0009601060000K0C KT 6 Washer 6 2
BI4ePESAEV ST NP S Bolt m6x16 2
20471126-0800 - |lRI Lens 1
86200-1126-C400 ZS125-2 4T ik (4 £ 150MM, 5 - 1007-134) Tail lamp assembly 1
86202-1126-C400 AT Cable,tail lamp 1
86204-1126-C400 AT kT Lens 1




2. S

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

{N|ZS1DE COVER Revision Number Page:17

63601-1126-C10043 ZS125-2( R E(FE 1748 « R%%1%) [Rear shield(light purple dark blue)
63601-1126-C10011 ZS125-2( 1) EE(REHT48 - #£EIH4L)  |Rear shield(red)
63601-1126-C10031 ZS125-2( 1B E(RE 1748  Jh%%) Rear shield(green)
63601-1126-C100Y2 ZS125-2( 1) EE(RAEHT48 - EHIIK)  [Rear shield(grey)

[ =]

63601-1126-C10065 7S125-2( 1 )BB(F& 174 - B%E) |Rear shield(pearl black)

63332-1126-COD3A5 7S125-26 {5 (BRI + R - D3#) Right side cover(red+Frosted black,D3#)

63332-1126-COD3V9 ZS125- 248z GRS+ R ~ D3#) Right side cover(green+Frosted black,D3#)

2332- 1128848 A T N 284S PR 5 (B B+ 22 - D4#) Right side cover(grey+Frosted black,D4#)

(2]

55511'2’6?60'64'[)‘6' - Zﬁ%-b;:'{ﬂﬂ%(i§%§¥ﬁ+ﬂﬂ - D4#) |Right side cover(light purple dark blue+Frosted black,D4#)

63332-1126-COD4A2 ZS125-2A (LK B+ E - D4#) Right side cover(pearl black+Frosted black,D4#)

63301-1126-COD3A5 ZS125-2 Iz (FEBRL+E - D3#) Left side cover(red+Frosted black,D3#)

63301-1126-COD3V9 ZS125-2 (% GRS+ E ~ D3#) Left side cover(green+Frosted black,D3#)

107977 63301-1126-COD42R ZS125-2 Iz (BRI K+ E - D4#) Left side cover(grey+Frosted black,D4#)

oa

63301-1126-C0OD4D6 ZS125-2 I GREFEE+IE « DA#) |Left side cover(light purple dark blue+Frosted black,D4#)

63301-1126-COD4A2 ZS125-2 (KR E+TE - D4#) Left side coverr(pearl black+Frosted black,D4#)

31233-1126-01000C ZS125-2N 1)=& B (2 58) Lock holder, right side cover

B166740106001270C  [#@#M6x12 Bolt m6x12
9A133-1042-016X0C BHIKIR4TST4.2x16 Screw st4.2x16
31232-1126-01000C 7S8125-2( 1 ) E M5 i (R 5) Lock holder

63346-1126-0400

ZS125-2N 1)l E K3 (Z 5T 2 FARER)

Rubber washer

gflrlolalr|r|r|rlr]lr|r|Rr]IR]R|R|Rr|R|R|+~]|+~




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

H S JTHELECTRIC PARTS

Re 0 pber Page:18
PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY

85100-1126-C800 7S125-2F B4 (TR ) Main cable
85520-1126-00000G ZS125- 25 BRI (1) Horn
B057830006001070C  |GB/T5783i&4EM6x10(F418.84%) Bolt m6x10
81100-1126-C000 ZS125-2m X ELRE(HH O . 7 OKFETENE)  |Ignition loop
B057830005001670C  [#@#£M5x16 Bolt m5x16
82290-1126-0500 ZS125- 2|2 Eh kR 25 Starting relay
85600-H259-C000 ZS110-60[A5-28 (R ~ FHEFEERA) |Flisher

EleIhota ¢ E Fuse 15

T00-1285-C000 = |LZX125-29F s ss(2ik. F¥=. 63V) |Rectifier
81200-1126-0000 ZS125-2 N 58 Ignition
08216-0000-0000 $LHL=130mm Band I=130mm

84600-1126-0000

CLUEISPIES

Switch,rear brake light

83200-C000-0300

E 5 (12N7-3B, TRk, H0)

Battery(12n7-3b)

81110-1126-C000 ZS125- 2 -4 4 Sippresser
85111-0000-0000 BEIE $R A4 (G4,300mm) Wire

83230-0000-0900

iR (12N7-3B)

Electrolyte (12n7-3b)

85530-1126-00000G

ZS125-2{E F MU\ (L01)

Horn

B166740106002070C 12+EM6x20 Bolt M6x20
19 |85170-0000-0000 Rice Fuse case
20 |B166740106001270C 12AEM6x12 Bolt M6x12
21 |17191-1126-00000C  [ZS125-25 H4/A CE4%) High voltage wire hook
22 [85107-1126-0000 75125-2F Hi4a £k 2 (S) Hook, main cable

PlrlrlRr|NRIRIRIFRIRIRIRRIRINIRIRIN RN N -




'@
K

SERLCUBE
ONE-STOP PARTS SOLUTION
5 QrEnERA
JE 5 4EREAR WHEEL Revisio ber Page19
PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
51210-J170-0000 ZS150-6/5 & #£(1.85%18) Rear wheel(1.85x18) 1
51124-0000-03000C ERZRIERE(MA.0%x0.7, F4TR) Nut M4.0x0.7,spoke 36
51203-G134-0000 ZS100-19f5%84Mit(3.00x18) Outer tyre(3.00x18) 1
51204-G134-0000 ZS100-19/F N fA Inner tyre 1
_______________________ B061870214000060C  |f5fiiEfFM14x1.5 Nut M14x1.5 1
fMrrrereerere 51114-3040-1595 5 & F 4 MR S5 (D4.0%159.5)(150-6VIfF) |Spoke ¢ 4.0x159.5 18
“ ”’ W ‘”H 51201-1126-00000C ZS125-2)5 i A AT £ (9 15.1x & 27.8%x17,%4¥) |Rear wheel left sleeve 1
S 2498 TNl TERA R S (N E 12575, 4R19)(S) |Rear hub,spoke wheel 1
ey 1205:0000-0000 — = | B Re Tl Pad belt 1
, | 51202-1126-00000C 7S125-2(H02) G441 £ (b 15x ¢ 28)  [Right bush,rear wheel( ¢ 15x ¢ 28) 1
“ ” ' H ! ‘ 51281-1126-03000C ZS125-2(H02) 5% #(M14x1.5%285)  |Rear wheel shaft M14x1.5x285 1
&5 51281-1126-04000C ZS125-2f5 it i(M14x1.5x234, d15)(#4E) [Rear wheel shaft M14x1.5x234 1
““““““ 35010-1126-02000C ZS125-2(HO2) % 4 1 15 4% Chain adjustor 2
. 0 T 35020-1126-0000 BESLE IR R Block,chain adjuster 2
51112-0000-18000G & ELECRE (1.85%18)(S) Rear rim(1.85x18) 1
51114-3040-1605 JR& I NES(D4.0x160.5, NE) Spoke ¢4.0x160.5 18
16 [51217-0000-0000 R PE(24) Buffer bush 4
17
18
19




ONE-STOP PARTS SOLUTION
5 QrEnERA
ZE J3FRAME Revisio ber Page
PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY

31100-1126-CO006N ZS125- 2R 2R (BRI W RIS LZE - 1R [Frame 1

32303-1126-000065 ZS125- 2%k il piaiE (% R) Front suspension 1

32301-1126-000065 ZS125-2% shil e B iEH N (% R) Upper connecting plate 2

B061700008000060C  |GB/T61704&FEM8(554%:84%) Nut m8 7

B166740108009070C  [GB/T16674.142#8M8x90(%4¥8.84%)  [Bolt M8x90 2

B166740108007070C  [GB/T16674.142#8M8x70(%4%8.84%) [Bolt M8x70 3

B061870210000060C  |#{5242£FM10%1.25 Nut M10x1.25 2

4 1B PS T Ol CPAE§ R R 1 M10x1.25x 115(% £%8.84%) |Bolt M10x1.25x115 2

216-0000-0200 — - |RL7rE=220mm Band L=220mm 4

08216-0000-0400 $L#7L=300mm Band L=300mm 4

31102-G124-0000 ZS100% 25057 (98) Rubber tube,frame 7

31201-0000-C400 EALRA(DE3C. ZONGSHEN, @ H . 4i4F) |Nameplate,frame 1

31263-0000-0000 BEEIET (2120) Rivet,nameplate 2

71113-1126-000065 7S125-2m|m\ 7 28 Bracket,horn 1

B166740108007570C  [GB/T16674.142#2M8x75(%4%8.84%) |Bolt M8x75 1

B166740108002070C  [GB/T16674.142#2M8x20(%4%8.84%)  |Bolt M8x20 4




- 2
SERCURE

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

F X/ F5 7 = #5REARFORK/REARSHOCKABSORBER

PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
35200-1126-C7006N ZS125-2F X RGBS =507, 2, s, n ket 3 ) [Rear fork 1
35281-1126-08000C ZS125-2F X (M12x1.25%x254, 2%¥%) |Shaft rear fork (M12x1.25x254) 1
35001-1126-0300 Z7S125-27( 1 )i sedr+ Chain clip 1
0] B061870212000060C 12FM12x1.25 Nut m12x1.25 1
o0—m—0 91301-0120-24040C FEIHD12x D24 x4 (FE5¢) Washer ¢ 12x ¢ 24x4 2
U o5 91301-0080-24030G Fch8xD24x3(FEEk) Washer ¢ 8x ¢ 24x3 2
AL 12 B B057830008002070C  |GB/T57834Z4£M8x20(F ££8.84%) Bolt m8x20 2
¢ 11 8B A T N S M8 < 17 5(HE kA 6 20) Cap nut M8x17.5 2
300-3170-C0000G iS‘l‘gC}-&é)&%%ﬁ(AGlOO‘ ETFrERN12mm, #4%) |Rear shock absorber 2
B0009701080000KOC  [GB/T97.1F#@8(%4%140HV) Washer ¢ 8 2
° B0009701120000KOC  |GB/T97.1F#@12(324%140HV) Washer ®12 2
? Hﬂ ;L 3520B-1126-0000 ZS125-22 B4 4 (P 12.5x ® 25%34)(S) |Buffer bush (P 12.5x ® 25x34) 2




e COUS

ONE-STOP PARTS SOLUTION
5|87 @] 4 [X]B)
ARE/[5 £ ZASEAT/REAR GARRIER Revisio ber Page

NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 [41100-1126-C170 ZS125-2W ANEH(GRE. AKRK. BiR)[Seat 1
2 |B166740108001670G  |GB/T16674.14%4EM8x16(4%58.82%)  |Bolt M8x16 2
3

4

5

6

7




e UG

ONE-STOP PARTS SOLUTION
%) &7 @] 4 1X[6)
|€i§§CHAIN BOX Revision Number Page:23
1 (35110-1126-0300 ZS125-27( 1 )#45e Chain box 1
2 |26400-428H-0142 525 (428Hx1427) Chain 428Hx142 1
3 |91302-0060-18040G #1011 P 6% 18x4-1 Washer ¢ 6x18x4-1 2
4 [B057890006001270G  [4Z4EM6x12 Bolt M6x12 2
5 |B061770210000060C  [GB/T6177.282FM10x1.25(F4¢8%%)  [Nut m10x1.25 4
i 6 |[91118-6100-03700C FEESIEFREM10x1.25%37. .54 &) Bolt m10x1.25x37.5,sprocket 4
iii i 7 |55002-1126-09000C ZS125-24 4 (1740 ,5014,50T5890/428, %4 |Sprocket 1
pqqapéqqeppﬁf aiatza) Check ring 58 1
I AN LELELA~A" s WIITTI




e UG

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

Ja#IEh3EREAR BRAKE

Revision Number Page:24

1 |54205-1126-C70071 JaHEh s 5 Cover,rear brake 1
2 |54150-1126-C700 H I Bh 2% i F 4L Shoes,front brake 2
3 |54104-1126-C700 EEiE 08 Pull spring,front brake 2
4 [54209-1126-C700 Ja il shas e Cam,rear brake 1
5 |54210-1126-C700 5 i Bh 2 22 4 Seal parts,rear brake 1
6 |54208-1126-C700 JEHEh A T8 Indicator,rear brake 1
7 |54207-1126-C700 5 H Bh A B Pull arm,rear brake 1
SEEEHEIRtd Com L
9~ [B057820006003570C | MEFeN6 X 35 Bolt m6x35 1
10 |54200-1126-C70071 ZS125-2f5 Iz B(ERMIEH/4RE)  Rear brake 1
11

12

13

14

15

16

17

18

19




ONE-STOP PARTS SOLUTION
£ ®|s] X6
T B/8ith& 7 Z2T00L/BATTERY BRACKET Revisio ber Page
NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 |63710-1126-0200 ZS125-2N(1)ITE& Tool box 1
2 |83220-1126-030065 7S125-2/( 1 )& st 28 (H B 52 Bk ) [ Bracket, battery 1
3 |83210-1126-0300 ZS125-2( 1 )& B i (=T Z AREL) |Band,battery 1
s 4 (06000-1265-C000 LZX125-2[EZE T H(NHE. BiR) Vehicle tools 1
— 5 [06002-0000-0000 il £ Pliers 1
=] 6 [B166740106001270C HEFEM6x12 Bolt m6x12 5
7 |06020-0000-C000 T HLE (FR) tool bag 1
11AA} c 249-9P898984 N T N AN screwer handle 1
‘ —[ U9v 5'(’)6‘-11'2’630'8'1(') b xx‘i%%;‘#sx 10 double ends wrench 8x10 1
10 [06006-1126-1315 LR F13X 15 double ends wrench 13x15 1
11 [06005-0000-0000 XK ME 22 T] (S) double ends screwer 1
@ 12 |06003-0000-0000 KACFELTE (S) socket,spark plug 1
13
14
15
16
-=-=4 17
18
19




ONE-STOP PARTS SOLUTION
%) &7 @] 4 1X[6)
HIBTE /S Z2FRONT REST/STAND Revisio ber Page:26
NO. PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
1 [B057830008002070C  |4Z4£M8x20 Bolt m8x20 4
2 |B0009701080000KOC  |GB/T97.1FH@8(F4:140HV) Washer 8 4
3 |B0009300080000KOC  |GB/T933 & 8(F4¥) Elastic washer 8 4
4 |B000910003002500C  |FFO443%25 Split pin 3x25 1
5 [91301-0170-23020C FHEE17%@23%1.5 Washer ¢ 17x ¢ 23x1.5 1
6 |[32204-1126-0100 ZS125 2 X X B HERGHERLE) Absorber pad,main stand 1
W—m 7 |32281-1126-00000C ZS125-2F X BRIl (%) Shaft,main stand 1
bend = WWW [SEZEHEEMToto 8t Rod crossheam .
9 10171176-0000 7$125-2 ﬁu'ﬂillﬁﬁ‘ﬂsaﬁ Rubber sheath,front footrest 2
7—‘ &) 11
W =
13
S e- -
15
16
17
18
19




Jak

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

BIES#RJAEFO0T CONTROL PARTS Revisio ber Page

PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
52200-1126-00000C  [ZS125-2)5 hIZNEhikT C4E) Rear brake pull lever 1
52100-1126-05000G 7S125-2" (1) Ja sl ChnyhA) Rear brake lever 1
52201-1126-00000C 7S125-2" (1) Jail sl a4 5 (F4) Return spring,rear brake lever 1
84602-1126-00000C 75125-2 5 BN AT IF K% CE4E) Switch spring,rear brake light 1
21200-1126-04000G 781252 (1) A sl (Z4i—. %) Assembly,starting lever 1
B05783000800227 IEREMS X 22 Bolt m8x22 1
B05783000600207 BEREM6 X 20 Bolt m6x20 1
-SSP N T QI ZEL R AN ) R I (3 5 Gear shift lever 1
00970T060000KOC  — |SE7AE 6 Washer 6 1
B000910002002000C  |GB/TOLFF O4Y42%20(F4%) Split pin ¢ 2x18 1




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

SMFEFUEL TANK Revisio ber Page-28
PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
87200-1126-0000 ZS125-20K M {5 [ 7 Fuel sensor 1
61150-1126-0400 ZS125-27( 1 )il FF X (it 4H) Fuel shut-off 1
B0009701060000K0C  |FE34E6 Washer 6 4
B061770106000060C  [tZFFM6 Nut mé 4
61100-1126-C4D311 ZS125-2;MFE (2R 11,841,147, 58841, D3#) [Fuel tank(red,D3#) 1
61100-1126-C4D331 ZS125-2;H1%8 (% 2E O, /41, 147, il 4%, D3#) |Fuel tank(green,D3#) 1
61100-1126-C4D4Y2 ZS125-2;F8 (FE 1, B 7, 147, it 1k, D4#) |Fuel tank(grey,D4#) 1
}_—QQIW@W-I- ZFAOBRA (78 72 L1, 17, 147t 3% %1, D4#) | Fuel tank(light purple dark blue,D4#) 1
1T00-1126-CAD465 —  |2S125-23m (%411, B b7, 147+ B2 2. D4#) |Fuel tank(pearl black,D4#) 1
B166740108003070C  [#Z4&2M8x30 Bolt m8x30 1
91302-0085-32110C B ¢ 8.5% & 32-11(F4F) Flanged washer ¢ 8.5X ¢ 32-11 1
61121-1126-0200 ZS125-2( 1 )i FaRR A Rubber pad 1
61111-1126-0200 ZS125-2( 1)imFERIZE A E Fuel tank front cushion 2
61112-1126-0200 ZS125-2( 1 )il IR g E Fuel tank rear cushion 1
87201-1126-0000 A I A 3 A P Seal ring, sensor 1
62143-0000-0400 B (O5X 09+ d 7X & 11(700+Pipe (¢5X &9+ d7X ¢ 11(700+20)) 1
61314-0000-4100 HAE B (PAX d8X 540, TfifiH. ¢ |Pipe (¢ 4x 8x540) 1
61302-0000-6800 B (p4xp8x 100, Z B, JIFFHED I k) |Fuel hose (& 4x & 8x100) 1
15 |91402-0075-07510C RED7.5(F) Clip $7.5 2
16 |35201-1552-0000 ZS125-30F X A% Dustproof cap,fork 1
17
18
19




'@
i

SERLCUBE
ONE-STOP PARTS SOLUTION
5 QrEnERA
IFREEE ENVIRONMENT PROTEGT MECHANISM Revisio ber Page:29
PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY
18090-1008-0201 CG125D-2# %S % Air pump 1
1809B-J862-00000U ZS150-6C(GHI7TE M)HE S B #E 44 (55%) |Pipe 1
B166740106001671C  [GB/T16674.15%#M6x16(cp11,%4%8.84%) [Bolt M6x16 2
90268-0000-0100 [ SAEH S E % 5 H(CG133) Gasket 1
18098-0000-5400 TNV SR (@ 10x D 15%110) Pipe ®10X ®15X 110 1
B166740106002070C  [#2k:M6x20 Bolt M6x20 2
18098-0000-5300 TRAMTIRTERE (b 11x & 16%390\F A e d) | Pipe (& 11x & 16x390) 1
#69-|d CAIRE YA — T IE S I Air cleaner 1
002-0000-6500" — ©  |BE i e (p9xp15x((30+65)+30). EstH F2#) |Pipe@9xp15%(50+60)mm 1
18097-0000-01000C PR SAEHRE Riie15 Circlipp15 2
16177-0000-01000C ZRIREETP15.5 Circlipp15.5 2
12105-1126-0000 ZS125-27( 1 )BS E@10x@16%(125+30)mm [Vent tube @10x@16x(125+30)mm 1




ONE-STOP PARTS SOLUTION
SEREOENED
Frh#Label Revisio ber Page:30
PART CODE CHINESE DESCRIPTION ENGLISH DESCRIPTION QTY

01154-0000-C100 AR LR & (PR S, Mg £ ) [Warning label, oil tank 1
35111-0000-C200 UK S br 5 (FE P SC, M % ) [ Sign,driving chain 1
61105-1126-00000]  |ZS125-24H 2 brhit (4 3%) Left label,fuel tank 1
61106-1126-00000]  |ZS125-2W48 A brhi (4 i%) Right label,fuel tank 1
63502-M567-0000 75250GSHT FEbm i (B Label light shell 1
87129-1126-0000 7512524 KA H (& AZONGSHEN)  |Label, meter 1
63304-1126-0000 7S125-2k5hi K F Clip,label 4

ST Ol Ze PP i b7 (2S150-N4#f . 47 Label.side cap 2
01151 -J170-C2000]  _|2S150-60ll 6 bk (ZS150-SFEE . 4:f]Label,side cap 2
01151-J170-C4000J  [ZS150-6{M #5454 (ZS150-NAFHE, 43 Label.side cap 2




e e ?Ar-"%

ONE-STOP PARTS SOLUTION
SRR0OE0EE
|ﬂﬁ?EDecal Revision Number Page:31
1 |63032-1126—-C0D3 7S125-271 48 22 MiqE (TH257-04-33, D3#) [Left decal D3#,0il tank 1
1 163032-1126—-C0D3 7S125-2M148 22 M 4¢ (TH257-04-33, D3#) |Left decal D3#,0il tank 1
1 |63032-1126—-C0D4 7S125-27M 48 e e (H257-04-33, D4#)  [Left decal D4#,0il tank 1
1 |63032-1126—-C0D4 7S125-2M148 22 M4 4E (TH257-04-33, D4#) |Left decal D4#,0il tank 1
1 |63032-1126—-C0D4 7S125-27M1 48 2c e (TH257-04-33, D4#) [Left decal D4#,0il tank 1
2 163035-1126-COD3 7S125-23H 48 45 Wi, (TH257-04-33, D3#) [Right decal D3#,0il tank 1
2 163035-1126-COD3 7S125-23H 48 45 Wi, (TH257-04-33, D3#) [Right decal D3#,0il tank 1
éIWWW B EBBT L BN N T Ol Zrey s 4 1iE (TH257-04-33, D4#) |Right decal D4#,o0il tank 1
1527 [63035-1126-C0DA - — | 7ST25-23i ki A W4k (TH257-04-33, D4#) [Right decal DA%, oil tank 1
2 163035-1126-C0D4 7S125-27M A8 4 4% (TH257-04-33, D4#) |Right decal D4#,0il tank 1
meimios |3 [630F0-0000-0000 % il (10X 30, ZONGSHENFFF, A% ) | Label, battery 1
4 [63307-1126-C000 7S125-2/c M S5 8 3 b & (330) Open signleft side cap lock 1
53] 5 |63338-1126-C000 7S125-245 M 25 8 3 b & (330) Open sign,right side cap lock 1
6
7
8
9
10
11
12




e UG

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

=% A= Tricycle parts

Revision Number Page:32

1 [54200-1126-C70071  |zS125-2/5 #3438 (JCfik/4k4e/4ir1)  |Rear brake 1
2 [86200-1126-C300 L i e ks inme  |REArlamp assembly 1
3 [35200-1126-C8006N T 1
4 |55002-1126-10000C 7S125-2%E4% (I8, 371h) Sprocket wheel 2
5 [26400-428H-0150 i 2% (4281 X 15075) Chain(428Hx150) 1
6 |3520B-1126-0000 ZS125-228 B4 45 (D 12.5% D 25x34)(S) |Buffer bush (@ 12.5x ® 25x34) 2
-
seacubemoto.com
10
11
12
13
14
15
16
17
18
19




2 AL

ONE-STOP PARTS SOLUTION
8 ® ] 4]X[6)
|E$€Fﬂ%ﬁ=2 Tricycle parts 2 Revision Number Page:33
1 |71700-1126-C0000C Z5125-2 5 B H (97x860. FEE) Rear brake pull rod 1
75125- .
2 [3820B-1357-C0O006N oS AL FI L (A RS SRR . s ) transmission shaft 1
3 |52105-1126-C0000C ZS125-2)5 il 3Rl A s (p2x 158 F4E)  |Rear brake returning spring 1
1 g 4 |35316-1126-co000C  [£51257 ‘ . |Block.chain
L} DA P e (UM, L, ) 1
75125-
5 |51201-1126-00000C 2R AEFTE (151X $27.8X 17, |Left bush,rear wheel 1

cribhamntosom
VUNGOUITITUL FAYAVA NN




EE:][I;I:E ?A&"%

ONE-STOP PARTS SOLUTION
- SREOGEEE

48% aluminum wheel Revision Number Page:34

51120-1126-180071 7S125-27EE%e (3%, 1. 6 X 18, F1. 5 5% fFront aluminum wheel 1
51220-1126-060071  |7S125-2(X) j55a% (T2 52 8 . 4R [|Rear aluminum wheel

N|jojlo|ld|lw|IN]|E




